@HITACHI 3/8” ANGLE DRILL Model D 10Y

ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION QTY NO. NO. USED DESCRIPTION Q1Y
1 987855 1 Angle Head 29 986120 2 Machine Screw M4 x 40w / Spring Lock
2 987852 1 Pinion Washer
3 987851 1 Bearing Cap 30 982585C 1 Stator
4 987850 1 Spindle (A) k) 626VVM 1 Ball Bearing 626VVMC2ERPS2S
5 6002VV 1 Ball Bearing 6002VVCMPS2S 32 982591 1 Housing
6 939544 1 Retaining Ring D15 10 33 - 1 Name Plate
7 986112 2 Tapping Screw D4x50 w / Washer 34 932642 2 Rivet D2.5x2.8
8 987859 1 Label 35 950527 1 Handle Cover
g 983411 1 Gear Cover 36 982095 3 Tapping Screw D4x20
10 986111 1 Gear 37 981373 2 Tube (D)
11 983410 1 Inner Cover 38 950565 1 HITACHI Label
12 608VVM 1 Ball Bearing 608MC2EPS2L 39 999041 1 Carbon Brush 2
13 93170 2 Bearing Lock 9990802 1 Carbon Brush Auto stop type 2
14 986113C 1 Armature 40 955203 2 Brush Holder
15 985033 2 Set Screw M6 41 949554 1 Nut M4 10
16 987857 2 Pin 42 9834182 1 Piltar Terminal (B)
17 987853 1 Gear 43 986114 1 Switch
19 6001DD 1 Ball Bearing 6001UCMPS2S 44 937631 1 Cord Clip
20 939555 1 Retaining Ring for Hole 28 mm 10 45 984750 2 Tapping Screw D4x 16 w / Flange
21 987856 1 Spindle (B) 46 9825882 1 Reversing Switch
22 950256 1 Chuck Assembly (includes ftem 23} 1OVLR 50 981373 2 Tube (D)
23 930119 1 Chuck Wrench 6.5G 51 930487 1 Cord Armor
24 949607 1 Bolt M6x30 10 52 5002402 1 Cord
25 949425 1 Washer M6 10 53 930079 Washer
26 981122 1 Special Screw 501 957421 1 Wrench
27 985984 1 Tapping Screw D4x35 w / Washer 502 956633 1 Side Handle (old 981828)
28 950504 1 Fan Guide
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